
Fastener/Screw Legend
Motor Band Bolt 1/4-20 x 1.50  Grade 5 or Higher

Motor Leg Bolt 1/4-20 x 1.25  w/washer, Thread Forming

Inducer Screws #10-16 x 1.75   Special Plastic

Heat Ex/Transition Box Screws  #8 x .50   410S.S. Heat Treat

Header Box/Endplate Screws #10 x .63   Type AB S.M.

Standard Cabinet Screws #10 x .50   Type AB S.M.

WIRE ROUTING

A80UH-SERIES

2070

20

2225

70

270

2330

290

180

2340

2120

2110

70

90

30

100

500

240

50

250

10

120

40

210

60

140

3030

3020



11/30/2023 A80UH1D070A12 Page 1

A80UH1D070A12 DASH/Revision # with Qty

Key Part Name Part Number Description 1 2 3 53 55

Category:

90 LB-29333BCG WHEEL-
 BLOWER

89J10 LB-29333BCG WHEEL
1 1 1 1 1

80 100600-01 Run Cap 
5 MFD @ 370V Oval

22W78 100600-01 CAPACITOR 5 @ 370
1 1 1 1 1

70 MOTOR   1/3HP1PH11
5V

60L21 MOTOR   1/3HP1PH115V
1 1 1 1 1

60 102907-01 Roll Out
 Switch (210F)

71W49 102907-01 Roll Out Switch (210
F) 2

60 CONTROL-LIMIT (ROL
L OUT) 210F

25M60 CONTROL-LIMIT (210)
2 2 2 2

500 600044-01 BOX-COLL
ECTOR

68W90 600044-01 BOX-COLLECTOR
1 1 1 1 1

50 LB-94724AA Blower-
Comb Air S/A

74W55 LB-94724AA Blower-Comb Air S/A
1 1 1 1 1

40 102837-01 VALVE-GA
S (NAT)

73W17 102837-01 VALVE-GAS (NAT)
1 1 1 1 1

3050 LB-94563 HARN-WIRE 68L52 LB-94563 HARN-WIRE
1 1

3030 604715-04 Harness-
Wire

74W67 604715-04 Harness-Wire
1 1 1 1

3030 609962-02 HARNESS-
WIRING

98W48 609962-02 HARNESS-WIRING
1

30 103085-01 Control-
Ignition, Single Stage

81W11 103085-01 Control-Ignition, Si
ngle Stage 1

30 103085-03 Control-
Ignition

94W83 103085-02 Control-Ignition
1 1 1

30 CONTROL-IGNITION S
INGLE STAGE-PSC BLWR

R103085-01 CONTROL-IGNITION SINGLE STAGE-
PSC BLWR 1

290 CONTROL-LIMIT (AUX
) 135F #69M3801

69M38 CONTROL-LIMIT 135F
2 2

270 102317-01 SWITCH-I
NTERLOCK

51W15 102317-01 SWITCH-INTERLOCK
1 1 1 1 1

250 MP 100008-01 SIGHT
 GLASS

49L04 100008-01 SIGHT GLASS
1 1 1 1 1

240 102710-01GASKET IN
DUCER MT PLATE

69W51 102710-01 GASKET-ORIFICE PLATE
1 1 1 1 1

2340 PANEL-UPPER 73W62 PANEL-BURNER ACCESS
1 1 1 1 1

2330 PANEL-LOWER 73W63 PANEL-BLOWER ACCESS
1 1 1 1 1

2310 603715-11 Plate-CA
I Mount (1.265)

73W68 603715-11 Plate-CAI Mount (1.2
65) 1

2310 603715-20 Plate-CA
I Mount (1.316)

95W97 603715-20 Plate-CAI Mount (1.3
16) 1 1 1 1

2225 102996-01 Bracket-
Burner Mtg-R

69W92 102996-01 Bracket-Burner Mtg-R
1 1 1 1 1

2225 102996-02  Bracket
-Burner Mtg

69W93 102996-02 Bracket-Burner Mtg-L
1 1 1 1 1



11/30/2023 A80UH1D070A12 Page 2

A80UH1D070A12 DASH/Revision # with Qty

Key Part Name Part Number Description 1 2 3 53 55

2225 ASSY BURNER (6) 69W88 602866-06 Burner Assy (070)
1 1 1 1 1

2120 603705-01 BLOWER H
OUSING CUT OFF PLATE

68W48 603705-01 PLATE-CUTOFF
1 1 1 1 1

2110 LB-94726J HOUSING-
BLOWER

57M87 LB-94726J HOUSING-BLOWER
1 1 1 1 1

210 LB-74940B Flame Se
nsor Kit (102431-02)

69W43 LB-74940B Flame Sensor Kit
1 1 1 1 1

2070 605731-01 Heat Exc
h Assy (604904-02)

70W06 605731-01 Heat Exchanger
1 1 1 1

2070 612998-01 ASSY HEA
T EXCH (610280-02)

14D50 612998-01 ASSY HEAT EXCH (6102
80-02) 1

20 103018-04 Switch-P
ressure .60

74W60 103018-04 Switch-Pressure .60
1

20 103247-05 Switch-P
ressure .68

80W53 103247-05 Switch-Pressure .68
1 1 1 1

180 42J3201 TRANSFORME
R

42J32 42J3201 TRANSFORMER
1 1 1 1 1

140 101910-07 ORIFICE-
NAT-1/16

69W27 101910-07 ORIFICE-NAT-1/16
1 1 1 1 6

140 103087-02 MANIFOLD
-GAS

74W71 103087-02 MANIFOLD-GAS
1 1 1 1 1

120 LB-112237B  IGNITO
R ASSY (100536-03)

70W16 LB-112237B  IGNITER
1 1 1 1 1

110 103013-01 Panel-Fi
ller Door Trim

74W13 103013-01 Panel-Filler Door Tr
im 1 1 1 1 1

110 LB-110418B Thumb S
crew Bag Assy (Pkg 10)

78W50 LB-110418B Thumb Screw Bag Ass
y (Pkg 10) 1 1 1 1

1050 STICKER - WIRING D
IAGRAM

537372-01 STICKER - WIRING DIAGRAM
1 1

1050 STICKER - WIRING D
IAGRAM

537571-01 STICKER - WIRING DIAGRAM
1 1 1

100 102697-01 GASKET-C
OLL BOX

69W45 102697-01 GASKET-COLL BOX
1 1 1 1 1

10 102135-01 Control-
Limit (210F)

47W64 102135-01 Control-Limit (210F)
1 1 1 1 1

0 101910-05 Orifice-
LP #61

69W94 101910-05 Orifice-LP #61
1 1 1 1 1

0 101910-07 ORIFICE-
NAT-1/16

69W27 101910-07 ORIFICE-NAT-1/16
1 1 1 1 6

0 605927-04 1 STG NI
GHT SERV KT AF/Allied

68W80 Sgl Stage Night Serv Kt - 80, 
92, 93, 95 1 1 1 1 1

0 LB-101753A Board S
tand Off Kitt

48M39 LB-101753A KIT-STAND OFF
1 1 1 1 1

604888-13  CONV KI
T

11K50 604888-13  CONV KIT
1 1

604915-10  Hi Alt 
LPConv Kt

11K45 604915-10  Hi Alt LPConv Kt
1 1

ARMS PLATINUM GRAY
 BRUSH-IN-CAP 0.5 OZ

R00419B172 ARMS PLATINUM GRAY BRUSH-IN-CA
P 0.5 OZ 1 1 1 1



11/30/2023 A80UH1D070A12 Page 3

A80UH1D070A12 DASH/Revision # with Qty

Key Part Name Part Number Description 1 2 3 53 55

ARMS PLATINUM GRAY
 PAINT PEN (TOP & CAB)

R00419B171 ARMS PLATINUM GRAY PAINT PEN (
TOP & CAB) 1 1 1 1 1

ARMS SLATE GRAY BR
USH-IN-CAP 0.5 OZ(DOOR

R00419B170 ARMS SLATE GRAY BRUSH-IN-CAP 0
.5 OZ(DOOR 1 1 1 1

ARMSTRONG SLATE GR
AY PAINT PEN (DOORS)

R00419B169 ARMSTRONG SLATE GRAY PAINT PEN
 (DOORS) 1 1 1 1 1

ARMSTRONG TEXT PLA
TINUM GRAY (TOP & CAB)

R00419B165 ARMSTRONG TEXT PLATINUM GRAY (
TOP & CAB) 1 1 1 1 1

ARMSTRONG TEXTURED
 SLATE GRAY (DOORS)

R00419B164 ARMSTRONG TEXTURED SLATE GRAY 
(DOORS) 1 1 1 1 1

LB-110418A Hardwar
e Kit (Pkg 10)

97M37 LB-110418A Hardware Kit (Pkg 1
0) 1



11/30/2023 A80UH1D070A12 Page 4

NOTE


	A80UH-SERIES
	Sheet 1
	Views
	new_view_53
	new_view_55
	new_view_58



	RepairParts_WriteUP

